

Report Number: 205
 Report Date 02/11/200

Clay Bricks Test Report

Client Name
Scheme Name
 Location
 Chainage
 Sampled By
 Sample Certificate
 Material Group
 Material Type
 Material Name
 Source of Material
 Plant
 Stone Type
 Analysis of
 Test Method

Lab Ref.
Sample No.
Ticket No.

 Date Taken
 Date Received
 Date Tested

Set Dimensions

Overall Measurement of 24 Bricks
 Specification
 Individual Brick Tolerance (Max)

	Length	Width	Height
mm	111	1	1
mm	5085-5235	2415-2505	1515-1605
mm	225	112.5	75

Individual Dimensions

Brick No.
 Length
 Width
 Height
 Cross Sectional Area of Bedface

1	2	3	4	5	6	7	8	9	10	11	12	
mm												
mm												
mm												
mm ²												

Brick No.
 Length
 Width
 Height
 Cross Sectional Area of Bedface

13	14	15	16	17	18	19	20	21	22	23	24	
mm												
mm												
mm												
mm ²												

Compressive Strength

Mean =

Water Absorption

Mean =

Signed